OAHI'IEZ ZYNAPMOAOIHZHZ
ASSEMBLY INSTRUCTIONS

MAPAKAAQ AIABAZTE auté 1o @UAAO TpIV TRV CUVAPHOASYNON WOTE VOl ELOIKEIWBEITE HE TO OTABIN TNG
guvappoAdynang

Avoilte TPOTEKTIKA TRV CUTKEVAGIO Kl EAEYETE TO HEPN KO TOl TTUPEAKOEVE, HE BATEI TV AiOTH TIEPIEXOHEVIIV.
Mnv erdre TV cuoKevaoia TRIv OAOKARPWAEN TG GUVAPHOAGYNOTS..

BepaiwBeire om n) cuokevacia Ba omroppIgBEi pe GIAIKS yia To TEpIB&AAOV TpdTTO.

MPOLOXH: Mepiéxovral pikpd e§opripaTa TTOU TPETE! va KpaTnBolv pakpid oo Ta Traidid

TPOS ATOPUYR KIVEIVOU KaTdroans.

PLEASE READ this sheet prior to assembly to familiarize yourself with various stages of construction.
Carefully open the pack supplied and check the contents against the parts and fitting list.
Do not discard the packaging until after you have assembled the bed fully,
If for any reason this bed needs to be returned it must be in its original packaging.
Please ensure that the packing is disposed of in a safe environmentally friendly way.
CAUTION: There are small components used in the construction of this unit.
These loose items should be kept away
from young children whilst assembling you unit to avoid the danger of choking hazards.
[ K

Pagelof8




MapaxkoAw SiapdoTe pe TpoooXn — Puldérte autég TIg oBnyitg yia va avaTpEXETE OTO
HéAAov
* Aoyw peyEBoug Tou TTPOIGVTOS TUVIOTOUNE va To cuvappoAoynoeTe oTo SwpdTo yia To
oTtroio TpoopileTai
* Otav eioTe Eroigol va §eKIVI|OETE, BEBaiwBEiTE OTI £XETE OAA Ta KATAAANAQ epyalsia, apKETO
Xwpo Kai KaBapr, oTeyvh] TTEPIOX cuvappoAdynans.
« ZeTulifTe OAd Ta UAIKG cuoKeuaoiag Kal TOTTOBETAOTE Ta PéPH Kal To TTAPEAKOMHEVA £TTAVW
oTo YopToKIBWTIO CUTKEUOTiag, | oTo KaBaps TATWHA YIa va Ta TTPOPUAGEETE oo ekBopEc.
* EAgyiTe TNV ouokeuaoia Kol BeBaiwBeiTe 6T EXETE OAa 60 TTEPIAAUBAVOVTAL.
* BePaiwBeiTe 0TI TO TTPOIOV Eival TARPWS TuvappoAoynpévo Kal aog@aAés OTIWG OTIS EIKOVEG,
PRIV TNV XPHIOT
* EAgyEre 6Aeg Tig Bideg Ko Ta Tragipadia Kal ETTIBEWPEICTE TA TAKTIKA
* To Topov wpoidv TPETTEl va XpnoipJoTrolsital povo ot oTiBapo ewimedo £é5agog.
* ATTOOUVOPHOAOYEICTE IV TNV PETAQOPAG. Aev TTEpIAaUBAvVOVTAl EpYaAEia.

MPOZOXH
* To wpoidv TTpoopileTal yia yéyioTo Bdpog ardopou, £éwg 100kg avd TTAeupd. Mnv
utrepRaivere auté To Bapog,
* KparteioTe Ta HIKpA KOPHATIA HoKpId amo Traidid.
* BeBoaiwBeite 611 Ta MOS1a gival CUVEXWG OE ETTAQN HE TO £5agocg.
* Mnv XpnoIHOTTOIEITE NAEKTPIKG EpyOAEia yia TV cuvappoAdynon, Mévo Ta epyaisia Trou
avagpEépovTal.
* Mnv ogiyyete evieAwg Tig Bideg Ewg TNV oAokAfpwan Tng guvapuoAoynong.
* Mnv o@iyyete mavw amd 1o 6pio Tig Bideg kan Ta Tragipadia.
* Mnv XpnoIJoOTTOIACETE QUTO TO TPOoIdV av AsiTrouv THAKATA, N eival pBappéva AR
KATECTPUUHEVA.
* Mnv aveBaivere 6pBiol oTO TTPOIOV.
* AavBaouivn cuvappoAdynon pTTopEei va odnyioel ot TRaUPATIONO. AKOAQUONOTE ETTIHEAWS
Tig 0dnyieg.v

Dpovrida Mpoidvrog

¢ Mnv XpnOIJOTIOIEITE CUPHATIVO OQOUYYApIO, OKANPA avTiKEipeva | XNHIKA KOBapIioTIKA.
* [0 va KaBapioeTe, OKOUTTIOTE ME Eva HOAaKO opouyydpl Kal XAlapd camouvoevepo. Mnv
XPNOILOTIOIEITE XNUIKG SiaAUpaTa 1] ATToppUTTavTIKA yiari pmropei va Eefdwouv 1 va BAGwouy
TO TIPOIOV.
* Av 10 KpeBar XpnoipomoinBei oe §0AIvo 1) laminate TraTwpa, ouvioToUpE TRV Xprion
TTPOCTATEUTIKWY EMBEPATWY yia £miTTAa. AloTiBevTal OTa TTEPICOOTEPO KATAOTANATA
KATOOKEUWV.

IMPORTANT - READ CAREFULLY - RETAIN THESE INSTRUCTIONS FOR FUTURE REFERENCE.

. Due to the size of this product we recommend that it is assembled in the room intended for use.

. When you are ready to start, make sure that you have the right tools, plenty of space and a
clean, dry area for assembly.

. Unwrap all packaging materials and place the components on top of the carton boxorona

clean floor to prevent it from scratching.

Check the pack and make sure you have all the parts listed.

Ensure that this product is fully assembled and secured as illustrated before use.

Check all screws or bolts are tightened and inspect regularly This is normal with flat pack furniture.

This product should only be used on firm, level ground.

Please dismantie for transportation

Tools not included.

WARNINGS

v This product is intended for a maximum person’s weight of 100kg per side. Do not exceed
this weight.

. Keep small parts out of reach of children.

*  Make sure the legs remain in contact with the ground.

. Do not use power tools to construct this product .

. Do not tighten screws until fully assembled.

. Do not over tighten screws or bolts.

. Do not use this product if parts are missing, damaged or wom.

. Do not stand on the product.

. Incorrect installation could lead to injury, take care following instructions

CARE INFORMATION

. Never use scourers, abrasives or chemical cleaners.

. To clean wipe with a sponge and warm soapy water. Do not use solvent based cleaners
or detergents as they can bleach or damage the product.

. If the bed being used is on a wooden or laminate floor. We recommend
the use of furniture friction pads.These can be bought from most

reputable DIY store.
PAGE 2 OF 8




Mpoooyxn: Opiopéva Mépn Kai MapeAKOpEVA, EPTTEPIEXOVTAI OTO TTIOW PEPOS OTO KEPaAdpl.
AVOIETE TO QEPMOVAP KUl XPUIPECTE T, KU KAEIOTE TO QEPUOUAP TTPIV TNV CUVAPMOAGYNON.
TorroBeTHOTE OAG TO TTEPIEXOMEVA T KABaPK ETIQAVEIN, OTTWS Eva XAAi ] TNV CUOKEUOOIQ,
WOTE VO aTTo@EuyBouv evdeXOpeVEG TNMIEC

Please note that some of the parts and components are delivered in the back of the headboard.
Unzip and take everything out before assembly and zip back the back before asssembly.
Place all parts on a even clean surface such as a carpet or the packing cardboard to prevent

scratchng or damage.

Mepiexdpeva MeEpn/ Parts Identification

o,

[l Kepahdpi / Headboard| [&] Modapiko / Footboard

Apiotep TpaBépod mﬁsglﬁ Tpapépoa
B | eft side rail

Right side trail

Kevrpikn TpaBépoa x1
8 centre support rail x1

Nédia x4
Legs x4

Nédia Zrnpiéng

m Bdon Impigng x4 [ Kevrpiis Tpaépoag x3
Hook Bracket x4

Centre Support Legs x3

O

Kevrpikd Kamdwaa TagAag x13

bl Centre Slat Caps x13

{8 zmp1gng x1

OpiZévna TpaBépoua

Horizontal Support Rail x1

&

TaBAeg x26 @ NAaoTikéG Kamakia x26
Bent Slats x26

<

Plastic Slat Caps x26

MapeAkopeva / Fittings Identification

® O © =
25mm M8 Boit x 16 15mm M6 Bolt x 14 15mm “T’NUT M6 x 6
© Q | ©®0%

Flat washer x 16 Spring washer x 16 20mm M6 Bolt x8

| -1

5mm Allen key x 1 4mm Allen key x 2

BeBaiwBeirte 11 ExeTE OAA TO TrEPIEXOMEVQ, [TPIN TNV ocuvappoAéynon
Please count all parts to ensure they are all there BEFORE assemble

Page3of8




Mépn MapeAkopeva

[ Ac§ié TpaBépoa
A1 Bdon Iripigng

@ Podéheg x 8

31 Apiorepn Tpafépoa

@& 25mm M8 Biaer x 8
© Pobeheg Aopaheiag x 8

Parts Required
[3] Leit side rail
[@ Right side rall
1 Hook Bracket
® 25mm M8 Boitx 8
© Spring washerx 8
© Flatwasherx 8

4

Briua 2:

Mépn MapeAkopeva

[ KepaAdpi
@ NoBapiké
@ Nodi

® 20mm M6 Boitx 8

Parts Required

[ Headboard

@] Footboard

@ Leg

) 20mm M6 Boltx 8

Page4of8




Mépn / NapeAkdpeva

[ KegoAdp!

@ApioTeph Tpapépoa
@ Afia TpoBépoa
® 25mm Bideg M8 x4

© Pobieg x4

®PoBiheg Acpaheiag x4

Parts Required
[ Headboard

@ Left side ral
[@ Right side rail
® 25mm M8 Boltx 4

® Spring washerx 4
©® Flatwasherx 4

e

Mépn/MapeAkopeva

@ Nodapikéd
& ApioTepr TpaBépoa
[@ Actia Tpafépoa
® 25mm M8 Boltx 4
® Spring washer x 4
@ Flat washerx4

Parts Required

[Z] Footboard

@ Lsft side ral

[@ Right side rail

® 25mm M8 Boitx 4
® Spring washer x 4
® Flat washerx4

Page5of8




Mépn / NapeAkopeva

II] Apiotepi TpafBépoa
m Aefia TpaBépoa
EI OpilovriaTpaBépoa

@ 15 mm M6 BiSa x4

Parts Required

3 Left side rai

[@ Rightside rai

HE Horizontal support rail
(B 15mm M6 Bolt x4

Mépn/MapeAxopeva

E Kevipikn Tpafépoa
E Nodia Kevrpikd x3
@ 15mm M6 Bida x6

©)15mm M6 Kapuséixs

Parts Required

E] Centre support rail
I conre supportiag X 3
@)15mm M6 Bot x 6

€ 15mm M6 TNUT x6

There must be a gap between the metal legs (8), and
the floor, of 3mm. The support legs (8) will touch the
floor only when here will be weight on the bed. /Qa
TPETTEI VO UTTAPYXEI KEVO avAueod oTa METOAAIKG TTOSI1Q
(8) ka1 010 MaTWPA 3Mmm. Ta Todapdkia Ba
OKOUUTIAOOUV OTO TTATWHA HOVOo 6Tav Ba utrdpésl

Page6of8




Mépn/MapeAkopeva

[ Keparap

[@] nosapio

ﬂ Kevrpikr TpaBépoa
@ 13mm M6 Biba x4

Parts Required

[l Headboard

(& Footboard

E] Centre support rail
B15mm M6 Boitx4

Page7of8




BAiua 8:
Step8:

Mpoooxn: Mn cUpeTe TO KPEPRATI O€
XoAi | GAAN Tpaxeld emiQAvela.
Etriong pn peTakiveite 1o KPERATI padi
ME TO OTPWHA TTAVW KABWG UTTApPXEI
Kivduvog va TTpokAnBei {nuid ota
mwodIa Kal TIG METAAAIKES TPABEPOEG.

Page8of8




